

Table, Column Leach Test Results

Sample	Crush	Solvent	Recovery
	Size (mm)	Conc (%)	Au (%)
A	25	0.05	91.9
A	19	0.05	93.5
A	12	0.05	94.8
B	38	0.05	88.6
B	25	0.05	88.6
B	25	0.075	89.1
B	19	0.025	89.2
B	19	0.05	93.1
B	19	0.075	92.3
B	12	0.025	89.3
B	12	0.05	90.7
B	12	0.075	94.9